
TABLETS

WEEKS 1-2 WEEKS 3-4 MAINTENANCE DOSE 

25 mg 

(Once a day) 

50 mg 

(Once a day) 

100-200 mg 

(Once a day or two divided doses) 

To achieve maintenance, doses may 
be increased by 50-100 mg every 1-2 
weeks 

 

 WEEKS 1-2 WEEKS 3-4 MAINTENANCE DOSE 

Valproate with/ 
Without any Other 
AEDs 

12.5mg 

(given 25mg alternate 
days) 

25mg  

(once a day) 

100-200mg 

(once a day or two divided doses) 
To achieve maintenance, doses may 
be increased by 25-50mg every 1-2 
weeks. 

Enzyme inducing 
AEDs* with/ 
Without other AEDs 
(except Valproate) 

50mg  

(once a day) 
100mg 
(two divided doses) 

200-400mg 

(two divided doses) 

To achieve maintenance, doses may 
be increased by 100mg every 1-2 
weeks. 

* e.g. phenytoin, carbamazepine, phenobarbitone and primidone 
Note: In patients taking AEDs where the pharmacokinetic interaction with Lamotrigine is currently not 
known, the dose escalation as recommended for Lamotrigine with concurrent valproate, should be used. 

 

USP

 WEEKS 1-2 WEEKS 3-4 MAINTENANCE DOSE 

Valproate with/ 
Without any Other 
AEDs 

0.2mg/kg (once a day) 0.5mg/kg (once a day) 

1-5mg/kg 
(once a day or two divided doses) 
To achieve maintenance, doses may 
be increased by 0.5-1mg/kg every 1-
2 weeks, to a maximum of 
200mg/day 

Enzyme inducing 
AEDs* with/ 
Without other AEDs 
(except Valproate) 

2mg/kg 
(two divided doses) 

5mg/kg 
(two divided doses) 

5-15mg/kg (two divided doses) 
To achieve maintenance, doses may 
be increased by 2-3mg/kg every 1 -2 
weeks, to a maximum of 400mg/kg 

* e. phenytoin, carbamazepine, phenobarbitone and primidone 
Note: In patients taking AEDs where the pharmacokinetic interaction with Lamotrigine is currently not 
known, the dose escalation as recommended for Lamotrigine with concurrent valproate, should be used. 

 



Manufactured by:

STANDPHARM PAKISTAN (PVT) LTD
20 km Ferozepur Road Lahore, Pakistan.
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